
AN ENVIRONMENTAL LIFE CYCLE 
ASSESSMENT OF THE PROVISION OF 

RECYCLED WATER IN DURBAN 
 
 
 

 
 
 
 
 

Sarushen Dhanapalan Pillay 
BScEng (Chem) Natal 

 
 
 
 
 
 
 
 
 
 
 

Submitted in fulfillment of the academic requirements for the degree of 
Doctor of Philosophy 

in the 
School of Chemical Engineering 

University of Kwazulu-Natal, Durban 
 
 

September 2006 
 
 
 
 
 
 
Supervisors 
Prof C.A. Buckley 
Mrs E. Friedrich 



Preface 

I, Sarushen Dhanapalan Pillay, declare that unless indicated, this thesis is my own work and that 

it has not been submitted, in whole or in part, for a degree at another university or institution 

 

 

___________________ 

S.D. Pillay 

December 2006 
[...]
The 12 surface aerators are able to introduce 992 kg O2/h into the mixed liquor during the peak 

flow period. The pH of the entering influent is continuously monitored to prevent acidic effluent 

entering the aeration tanks. Upon detection of a pH less than 4 a motorised penstock 

automatically closes and by-passes the effluent to the waste sludge line.  

Activated sludge is defined as a suspension of microorganisms, both living and dead, in a 

wastewater. The microorganisms are activated by an input of air (oxygen). The influent to the 

process is usually settled. The process involves two distinct operations usually performed in two 

separate basins: aeration and settling. 

 2-12



Raw wastewater flowing into the aeration basin contains organic matter (COD) as a food supply. 

Bacteria metabolise the waste solids, producing new growth whilst taking in dissolved oxygen 

and releasing carbon dioxide. Protozoa graze on bacteria for energy to reproduce. Waste 

organics are incorporated into the biological floc by bacterial synthesis and predatory protozoa.  

The liquid suspension of microorganisms in an aeration basin is generally referred to as mixed 

liquor, and the biological growths are called mixed liquor suspended solids. Mixed liquor is 

continuously transferred to a clarifier for gravity separation of the biological floc and discharge 

of the clarified effluent. Settled floc is returned continuously to the aeration basin for mixing 

with entering raw water.  

Oxygen, which is usually supplied by aeration, must be input continuously or semi continuously. 

This is the major energy consuming operation in the process. 

At higher sludge ages and longer detention times a typical activated sludge process will produce 

a nitrified effluent. Denitrification occurs when certain microorganisms in an environment 

devoid of oxygen use nitrate as an electron acceptor to oxidize organic matter. Nitrate is reduced 

to nitrogen gas. The reactions describing nitrogen transformations in sewage treatment are as 

follows: 

Organic matter  + O2  NH3 + microorganisms + CO2 

NH3 + 2O2  NO3
- H+ + H2O + microorganisms 

Organic matter + NO3
-  N2 + microorganisms 

Ammonia is produced from the decomposition of organic matter. If the sludge age is high 

enough and other environmental conditions are suitable, nitrifying bacteria establish and convert 

the ammonia to nitrates. Oxygen requirements for the process rise because of nitrification.  

The only input to an activated sludge process is the energy used to run the aerators. Since this is 

the largest single electrical input to any unit on the wastewater treatment and recycling plant it 

was decided to perform an in depth investigation of the method of aeration and look at other 

possible aeration methods. 

The aerators in an activated sludge treatment process have four functions: 

1. Ensure an adequate and continuous supply of dissolved oxygen for the bacteria 

2. Keep the mixed liquor in suspension 

 2-13



3. Mix the incoming wastewater and the mixed liquor 

4. Remove from the solution excess carbon dioxide resulting from the oxidation of 

organic matter 

Two types of aeration systems can be used, mechanical aerators, in which a surface aerator is 

used to transfer gas into the mixture, or a diffused air system, where gas is injected directly into 

the system. 

Mechanical aeration 

The oxygenation is achieved by the mechanical action of the aerators, which entrain bubbles of 

air into the liquid. The shearing action of the aerator continuously creates new gas – liquid 

interfaces for mass transfer. Because gas transfer causes turbulence and mixing, aeration devices 

play a significant role in mixing and are therefore designed to supply the required degree of 

mixing as well as providing enough oxygen. 

Diffused aeration 

This system utilises air, which is pumped directly to the mixed liquor, under pressure into the 

aeration tank, where it is released as a stream of bubbles. Currents set up by the rising bubbles 

achieve circulation and mixing, while oxygen transfer takes place between the air bubble and the 

surrounding liquid.  

The diffusers are categorized as either fine or coarse bubble systems depending on the bubble 

size. Fine bubbles are classified as those with a diameter less than 1.5 mm and coarse, those with 

a diameter greater than 3 mm. The finer the bubbles the larger the air – liquid interfacial area per 

unit volume of air resulting in more efficient transfer of oxygen. The oxygen transfer is 

relatively low for coarse bubbles and these are therefore used in tanks deeper than 4 m. 

Table 2-1 shows the decrease in transfer efficiency with increasing bubble size. (Gray, 1990) 

Table 2-1: The volume of air required and the oxygen transfer efficiency both vary for different 

bubble sizes (Gray, 1990). 

Bubble size 

(mm) 

Air vol req 

(m3/kg) BOD removed 

Oxygen transfer efficiency 

(%) 

Fine (1.5) 36-72 11 

Medium (1.5-3) 60-120 6.5 

Coarse (3) 70-140 5.5 

 2-14



 

The energy efficiency of each type of oxygenation method is measured in terms of the mass 

oxygen transferred for the use of one kilowatt hour electricity. Typical oxygen transfer 

efficiencies are shown in Table 2-2; 

Table 2-2: Oxygen transfer efficiencies of different aeration methods (Gray, 1990) 

Aeration method Energy efficiency 

(kg O2 
/kWh) 

Coarse bubble diffusers 0.8-1.2 

Fine bubble diffusers 2.0-2.5 

Vertical shaft aerators 1.5-2.3 

From Table 2-2 it can be seen that fine bubble systems are the most energy efficient, however, 

there are many problems associated with this method which make it a less attractive option. The 

small pore size of the gas diffuser inevitably results in blockages both from the inside, due to 

dust from the air supply, or sloughed material from the pipe work or air ducts or from the outside 

due to deposition of solids, development of chemical scale, and bacterial slimes. 

The system currently in place at the works has two treatment lanes with four aerators each. The 

first aeration tanks in each lane also have submerged oxygen diffuser as well as surface aerators. 

This is for periods of high flow through the activated sludge unit. 

Screw pumps are used to return the activated sludge because of the reduced turbulence as 

compared to centrifugal pumps which prevents the breakup of the biological flocs. 

2.4.2.2. Clarifiers 

Clarification is the removal of particulate matter, chemical floc and precipitates from suspension 

through gravity settling. A circular type clarifier is used in the secondary treatment plant. The 

influent enters through a vertical riser pipe in the centre with outlet ports discharging behind a 

circular inlet well. This baffle dissipates the horizontal velocity by directing the flow downward. 

Radial flow from the centre is collected into the effluent channel attached to the outside wall by 

overflowing V-notch weir along the edge of the channel. 

The purpose of gravity settling is to collect biological growth, or humus. These sloughed solids 

are generally well oxidized particles that settle readily. Therefore, a collector arm that slowly 

scrapes the accumulated solids toward a hopper for continuous or periodic discharge gives 

satisfactory performance. Gravity separation of biological growths suspended in the mixed 

 2-15



liquor of aeration systems is more difficult. Greater viability of activated sludge results in 

lighter, more buoyant flocs with reduced settling velocities. In part, this is the result of microbial 

production of gas bubbles that buoy up the tiny biological clusters.  

2.5. Durban Water Recycling Plant 

The Durban Water Recycling (DWR) plant was commissioned in May 2001 and is operated by  

Veolia Water. The plant is designed to treat 47,5 Ml/d of domestic and industrial wastewater. 

The Durban Water Recycling plant receives treated effluent from the Southern Wastewater 

Treatment Works and treats it to a standard acceptable for industrial use. The recycled industrial 

water is purchased by industry within the eThekwini Municipality, with an adjacent pulp and 

paper mill being the main customer. The other main customer is an adjacent oil refinery. Major 

benefits include a reduction in the overall industrial consumption of potable water and a decrease 

in the sewage load released into the environment. Industry also gains as the industrial water is 

less expensive and allows a significant reduction in operating costs (Gisclon et al., 2002). 

The recycling plant will be referred to as the tertiary treatment plant. Figure 2-7 shows the five 

unit operations into which the tertiary treatment plant was divided. 

 

 

Lamellae 
settlers

GAC 
filters Chlorination

Dual 
media Ozonators
filters

Lamellae 
settlers

GAC 
filters Chlorination

Dual 
media Ozonators
filters

Figure 2-7 Block diagram of the tertiary treatment section of the Southern Wastewater Treatment 

Works. 

The overflow from the clarifiers in the secondary treatment plant enters the tertiary treatment 

plant. This water is then pumped into a mixing chamber where chemicals are added and then 

sent to the lamellae settlers. For the purposes of this project the settlers and the mixing chamber 

were modelled as one unit. From the settlers the water flows by gravity to a dual media 

(sand/anthracite) filter, then to an ozonation chamber and then to a bank of granular activated 

carbon (GAC) filters. The carbon filters are operated in biological mode. Before being sold to 

the customers the water is chlorinated and pumped to a storage tank. 

The main customers for the recycled water are an adjacent paper mill and petroleum refinery.  

Almost 40 water quality parameters are continuously monitored by automatic on-line sampling 

and analyzing equipment. The recycled water produced by the plant meets or exceeds the South 

African Class 1 (SABS 241: 1999) potable water standards in 96% of the parameters measured. 

 2-16



The Class 1 potable water standard gives the quality of water that is known to be acceptable for 

whole lifetime human consumption.  

At full operational capacity the recycling plant can meet 7% of the city’s current potable water 

demand and will reduce the city’s treated wastewater output by 10% since the recycled water is 

not recovered after use. 

2.5.1. Lamellae settlers 

The first step in the treatment process is lamellae settling. The technology employed is the 

Vivendi Water Systems patented Multiflo process. The lamellae plates are inclined at 600 to the 

horizontal and assist the settling process. The upflow velocity through the settlers is 20 m/h. 

Lime is dosed to the rapid mixers at the inlet of the lamellae settlers to precipitate primarily 

phosphate as calcium phosphate and remove heavy metals simultaneously. The lime injection 

precipitates first the calcium hardness, and then the magnesium hardness. The chemical 

components CaCO3 and MgCO3 precipitate in the water in a solid form of relative high density. 

Suspended solids and some other particles are captured with the precipitates. Silica (SiO2) is 

adsorbed on MgCO3 and settles in the same way.  

The settling zone is equipped with modules, which are made up of inclined slats with a prismatic 

profile. Thus two back-to-back slats form a module composed of sections with a hexagonal 

cross-section. The water circulates upwards between the slats in the opposite direction to the 

flocs, which deposit on the plates and slide downward under the effect of gravity.  

The falling distance for the flocs is limited to the maximum extent possible, associated with 

inclining of the plates to make them settle in a zone where they will be concentrated. To prevent 

shearing of the flocs when water currents and the flocs interact, the settler plates are sufficiently 

close to enhance settling, whilst preventing the phenomena of floc shearing when they slide to 

the bottom of the settler. 

Internal recirculation of the settled sludge to the rapid mixers improves the reaction kinetics, 

flocculation and subsequent settling of the flocs. One recirculation pump per lamella settler 

continuously draws settled sludge from the bottom of the settler structure and pumps at a 

constant rate (5% of the max flowrate) to the rapid mixer at the inlet of the settlers (IMIESA 

1999).  

 2-17



2.5.2. Dual media filtration 

The dual media filtration is the last solids barriers in the process. The settled water flows by 

gravity after neutralisation from the lamellae settlers to the dual-media filter plant. This is a deep 

bed filter with an anthracite layer covered by a sand layer. The filters have a bed depth of 3 m, 

the top metre being anthracite and the rest silica sand. The dual media filters and the GAC filters 

both share the same set of backwash pumps and air blowers for cleaning purposes. Filtration 

velocities of 14 m/h are achieved and the current filter cycle is 36 h. 

The addition of a coagulant and polymer enhances the performance of the filter.  

2.5.3. Ozone production and ozone contact tank 

Ozone gas is dosed for effective disinfection, colour removal and breakdown of complex organic 

matter. Ozone reacts rapidly to inactivate microorganisms, oxidising iron, manganese, sulphide 

and nitrite and reacts slower in oxidising organic substances, such as pesticides, volatile organic 

chemicals and other organic compounds. The rapid oxidation reactions occur in relatively short 

contact time compared to oxidation by chlorination. As ozone is a highly toxic substance, no 

ozone is stored on site, and the instant demand is supplied by two ozone generators from pure 

oxygen. 

The ozone is introduced into the water phase by fine bubble diffusers mounted on the bottom of 

the ozone contact tanks. The tank is arranged in two lanes in order to allow for maintenance and 

repairs without interruption of the process. The ozone contacting time is 15 min. Two Trailigaz 

ozone generators with a maximum combined output of 12 kg/h are employed. 

Residual ozone in the vents is eliminated in two thermal ozone destructors to harmless levels. 

The thermal destruct unit (TDU) is made up of a heating element, which is maintained at 350 oC, 

over which the gas is passed. The TDU is largely responsible for the high electricity 

consumption of the ozonation unit. 

Since ozone does not produce a disinfecting residual, chlorine must be added to the treated water 

to establish a protective residual and control bacterial growths in the distribution piping network.  

2.5.4. Granular Activated Carbon Contactors 

Water flows from the ozone contact tank to the granular activated carbon (GAC) contactors in a 

concrete channel that distributes the flow on four contactor cells. The contactor is similar to the 

 2-18



dual media filter except it has a single granular activated carbon bed. Its purpose is to provide 

contact of bacteria fixed on the activated granular carbon with the water. The GAC is employed 

as a polishing step and for the removal of ozone degraded organics. The bed depth is 3 m and the 

contacting time is 10 min. The carbon used is Picobio and a bed life of 8 to 10 years is expected. 

2.5.5. Chlorine contact tank 

The chlorine contact tank is used for final disinfection of the reclaimed water. It is necessary to 

maintain a residual chlorine content in the treated water to control bacterial contamination. The 

tank is covered with a light roof to ensure that no contaminants can enter the reclaimed water in 

the last stage of treatment.  

The chlorine contact tank also functions as a pump sump for the fixed speed reclaimed water 

pumps. 

2.5.6. Chemicals used 

Hydrated lime is used for pH correction and phosphorous removal. The lime is dosed to the 

water in the form of a slurry that is automatically prepared. 

Polyaluminium chloride is used as a coagulant for direct filtration on the dual media filters to 